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LX3200 Series

M This parts catalog covers the 1.X3200°5200 series machine

manufactured December, 1993.

B On pages 2~59, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second page
containing the data of the individual parts.

The number given to each illustrations is the REF. NO. on the

parts list.

M Gauge parts construction charts / gauge parts list.
Gauge parts are used in some machine types and sewing gauges
only. Pages 60~77 contain the gauge parts construction charts
in order to know the illustrations and the combinations of the
parts, and pages 78~86 contain the gauge parts lists to obtain

the data at a glance.

BB A part number index is attached to the back of this catalog for

convenience.

B When placing orders for parts from this catalog, use ONLY
THE PART NUMBER.

M This parts catalog is applicable to your machine and is subject

to change without notification.

LX5200 Series

(15)
LX3216-01/222

LX5204-01/223

(15)
LX3216-02/223

LX5214-01/233

(15)
LX3216-02A/223

LX5204-02/233

(15)
LX3216-03/233

LX5214-03/333

(15)
LX3216-03/333

LX5214-03C3/333

(15)
LX3216-04/435

LX5214-M03/333

(15)
LX3216-42/233

LX5214-M03C3/333

LX5205-12/223

LX5203-22/233

LX5204-32R2/223L

LX5214-43/333

LX5214-53/333

LX5214-53C3/333

LX5214-M53/333

LX5214-M53C3/333

LX5214-54/443

LX5204 -82/233
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MACHINE BED FRAME

NAME

MACHINE BED COMPLETE
MACHINE BED COMPLETE
PLUG
PIN
PIN

ROD

SCREW

PIPE

BRACKET ASSEMBLY
SCREW

BED PIN

QT.
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LX5200 Series

LX3200 Series




HIN—HEE (1) COVER (1)

%k =[FI li5EA0] ( Not for sale basically )
REF. PART NO.

NO. B & E T % & NAME QT.
1 270062-SD E # N — TOP COVER 1
2 7022 xRV /M4 Xx14 SCREW 4
3 270063 #H Ay b GASKET 1
4 179107-05 # 1 IV & OIL SIGHT WINDOW 1
5 240110 B PLUG 1
6 270010-UD Mm@ A N — SIDE COVER 1
7 7044 m*vy/M4x10 SCREW 4
8 270024-9U X)) b AN — (#) BELT COVER ASSEMBLY 1

* 9 270077-UB N v + AN — BELT COVER 1

10 240305 By & d A& CUSHION RUBBER 1
11 T176 YxTY /M6 X114 SCREW 3
12 270011-UD @ AN = (£ ) FRONT COVER (RIGHT) 1
13 270014 (A HINGE 1
14 7021 TxT /M4 x12 SCREW 3
15 240043 FiT ¥ PIN 1
16 4543 Ex*Y /M4 X4 SCREW 2
17 240301 B AR SPRING 1
18 270018 5 v F LATCH 1
19 7009 Y¥xY /M3 x5 SCREW 1
20 4574 kE2x2Y /M3 XxX12 SCREW 1
21 4535 IE3x2Y /M3 X 4 SCREW 1
22 270017 5 v F LATCH 1
23 7017 T/ M4 X5 SCREW 1
24 210044 AN S FLAT SPRING 1
25 7017 EFxTY /M4 X5 SCREW 1
26 270012 B AN — (£) FRONT COVER (LEFT) 1
27 270013 B AN — (&) FRONT COVER (LEFT) 1
28 7018 Y2V /M4 X6 SCREW 2
29 270028A v AN COVER 1
30 7019 EXTY /M4 x8 SCREW 2
31 7020 ¥2Y /M4 x10 SCREWM 1
32 7021 T2V /M4 X112 SCREW 1
33 275526-SB A X — ¥ — SPACER 1
34 7019 ¥x2Y /M4 x8 SCREW 1



LX5200 Series

L= LX5200 Series
@ 18t (1-needle)

2 X8t (2-needle)

[ (Wide)

M (Narrow)

LX3200 Series

LX5214-43 %% < ‘\
LX3215¢3216-42 %% { ™«

Except 1L.X5214-43
Except LX3215°3216-42

@

LX5204-82 % &
Except LX5204-82

LX5200 Series

[ (Wide) @
M (Narrow)

LX3200 Series @




HIN—1%45 (2)

% =R Bi5EAA] (Not for sale basically )
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4.

NAME

CLOTH PLATE (WIDE)
CLOTH PLATE (NARROW)
BUSHING

SCREW

WASHER

COLLAR

SCREW

CUSHION RUBBER
SIDE COVER
SIDE COVER

SCREW

SPRING WASHER
SCREW

WASHER

CUSHION RUBBER

LATCH
SCREW
LATCH
SCREW
PLATE

SCREW
LEVER
SCREW
SPRING
BRACKET

FABRIC GUARD
SCREW

EYE GUARD
EYE GUARD
SCREW

WASHER
BRACKET
SCREW
WASHER

BED COVER PLATE ASSEMBLY

SCREW

GASKET

COVER/FEED ECCENTRIC
SCREW
COVER PLATE
SCREW

SCREW

NUT

COVER

COVER

SCREW

NAME PLATE
NAME PLATE
PIN

TYPE PLATE

PIN

SERIAL NUMBER PLATE
PIN

NAME PLATE

NAME PLATE

COVER (2)

QT.
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2: 2% U4 — KU 7k (Standad lift)
3:7A U 7 b (High lift)
4:#8/7A U 7 k (Extra-high lift)

LX5200 Series

AGVT-FUTrenqyY7 b
Standard lift » High lift

BAAUT7 b

Extra-high fift

1.X3200 Series
ZIVT-FUT R endUT b
Standard lift » High lift

LX3215-3216-04 % & <
Except LX3215-3216-04

LX5200 Series

LX5200 Series

LX3200 Series

(=)




NS0 %7 MNMEE CRANKSHAFT DRIVE MECHANISM

REF. PART NO.

NO. & & B %2 & NAME QT.
1 270513A VAR A/ | CRANKSHAFT 1
2 270502 NS v A7z A b BALANCE WEIGHT 1
3 7011 ¥FxY /M3 x8 SCREW 2
4 270503 Bt € v PIN 1
5 4541 IkExY /M6 X8 SCREW 1
6 270508 3 COVER 1
T 7019 Y2V /M4 X8 SCREW 3
8 240340 owrv7o 0 RING 1
9 270507-91 H® - X7 Y7 (M) BALL BEARING COMPLETE 1

10 4572 Ex*Y /M5 Xx10 SCREW 2
11 4514 IkEx*Y /M5B X5 SCREW 1
12 240335 ik X & RING 1
13 212987 K- RX7Py 7 BALL BEARING 1
14 211526 K- N7y 7 BALL BEARING 1
15 240306 R g & WASHER 1
16 210056 ;I OIL SEAL 1
17 210057 ovv7r 0 RING 1
18 240340 onvv7r 0 RING 1
19 211528 N T T BALL BEARING RETAINER 1
20 7020 Y2V /M4 x10 SCREW 3
21 270505 77 v (#) FAN COMPLETE 1
22 270504AUD 7 — Y — MACHINE PULLEY 1
23 4541 ExY /M6 X8 SCREW 2
24 4523 XY/ M6 X35 SCREW 1
25 204293 AR SPRING WASHER 1
26 270510 B e PIN 1
27 270509 % COVER 1
28 7044 mz<vy /M4 x10 SCREW 2
29 7020 ETxY/ M4x10 SCREW 1
30 270513B 25 V7 M CRANKSHAFT 1



B 1 K&t (1-needle)

LX5203
LX5204
LX5205

B 2 &£t (2-needle)

LX3215
LX3216
LX5214

LX3215°3216-04
LX5214-54/443 % B <
(9 )Except
LX3215+3216-04
LX5214-54/443
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4009-HC
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THREAD TENSION MECHANISM

NAME

THREAD TENSION COMPLETE
POST NUT

SPRING BUSHING

Cup

TENSION DISC

FELT

SCREW STUD

SPRING (HEAVY)

THREAD TENSION COMPLETE
SPRING (MEDIUM)

THREAD GUIDE
SCREW
SCREW

QT.
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LX3200 Series

........................

: W 1%8t (1-needle) a
i 1X5203-5204-5206 | LX5200 Series
i W2%5f (2-needle) ¢

1 &£t (1-needle) @
248t (2-needle)

@ ~ @ 1 A&t (1-needie)

25) 2 &£t (2-needle)
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THREAD GUIDE & THREAD TAKEUP (1)

NAME

BRACKET
SCREW

THREAD GUIDE
SCREW
BRACKET

SCREW
THREAD GUIDE
SCREW
THREAD TAKEUP
SCREW

THREAD GUIDE
SCREW

THREAD GUIDE
SCREW
BRACKET

THREAD RETAINER
SCREW

SPRING

THREAD EYELET
THREAD EYELET

SCREW

BRACKET

SCREW

THREAD TAKEUP
THREAD TAKEUP

SCREW
THREAD EYELET
THREAD EYELET
SCREW

QT.
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Lx3200_
Lxs200 DD/TDD :
2: 24 V4 — KU 7 b (Standad lift) !

3:/\A U 7 b (High lift)
4:#8/\4 U 7 b (Extra-high lift)

BAqYT b
Extra-high lift

REVT-FYThenqyYT b
Standard lift « High lift

_14_.



FE- KBV (2) THREAD GUIDE & THREAD TAKEUP (2)

REF. PART NO.

NO. W& EF % W NAME QT.
1 275004 737 vk BRACKET 1
2 275047 # i THREAD GUIDE (RIGHT) 2
3 7008 Y xTV /M3 X4 SCREW 2
4 202875 & WASHER 2
5 275005 KB THREAD TAKEUP 1
6 7019 Y2V /M4 x8 SCREW 1
T 275006 K E THREAD EYELET 1
8 7008 Y2V /M3 X4 SCREW 1
9 275007 * 8 THREAD EYELET 1
10 275008 * B8 THREAD EYELET 1
11 275058 Y THREAD TAKEUP 1
12 7019 2T /M4 %8 SCREW 1
13 275010 * 8 THREAD EYELET 1



LLX3200 Series

.

LX5200 Series
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7035

XXXXXX
4554
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XXXXXX
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4554
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x 12 (F)

NEEDLE DRIVE MECHANISM (1)

NAME

CONNECTION
SCREW

PIN

SCREW
CRANK

SCREW
SHAFT
COLLAR
SCREW
WASHER

RING
LEVER
BOLT
SHAFT ASSEMBLY
SHAFT

OIL WICK

BUSHING ASSEMBLY
NEEDLE BAR
BUSHING

SCREW

0 RING
OIL FELT
PLUG
RING
SCREW

NEEDLE HOLDER ASSEMBLY

SCREW
THREAD GUIDE
SCREW
NEEDLE

NEEDLE HOLDER ASSEMBLY

SCREW
THREAD GUIDE
SCREW
NEEDLE

NEEDLE HOLDER ASSEMBLY

SCREW
THREAD GUIDE
SCREW
NEEDLE

NEEDLE HOLDER ASSEMBLY

THREAD GUIDE

X X X X X X is one of the gauge parts.

QT.
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Please confirm the correct part by the gauge parts lists on pages 78~86



- 1.X8200 Series

LX5204-82 %% <

LX5200 Series
@ Except LX5204-82




#ik | ##43(2)

REF.
NO.

PART NO.
neES

XXXXXX
7170
271010
7019
240305

271011
7019
7019

XXXXXX
7010

XXXXXX
7009
240222
7165
XXXXXX

7019
XXXXXX

7010
271013A

7114

XXXXXX
7170
271010
7019
240305

271011
7019
271012
7019
XXXXXX

7019
XXXXXX
7009
240222
7165
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NEEDLE DRIVE MECHANISM (2)

NAME

NEEDLE PLATE
SCREW

BRACKET (FRONT)
SCREW

CUSHION RUBBER

BRACKET (REAR)

SCREW

SCREW

NEEDLE GUARD (FRONT)
SCREW

NEEDLE GUARD (REAR)
SCREW

SPRING WSASHER

SCREW

NEEDLE GUARD (FRONT)

SCREW

NEEDLE GUARD (REAR)
SCREW

BRACKET

SCREW

NEEDLE PLATE
SCREW

BRACKET (FRONT)
SCREW

CUSHION RUBBER

BRACKET (REAR)

SCREW

STOPPER

SCREW

NEEDLE GUARD (FRONT)

SCREW

NEEDLE GUARD (REAR)
SCREW

SPRING WSASHER
SCREW

X X X X X X is one of the gauge parts.

QT.

Lt ol o G DO DO = DD = DO = DN b= bt e ek ek b B = = DD = B DD = DD =

Pk b ok b

Please confirm the correct part by the gauge parts lists on pages 78~86



F ittt hl
1 Lx3200_ :
L 520000 DD/TDD :
: 2.2 V% — KU 7 b (Standad lift)
3:/74 1 7 b (High lift) :
4:#8/7\4 U 7 b (Extra-high lift)
LX5200 Series

2X$t (2-needle)

@ Q‘#”

igh lift
LX3215-3216-04 %I < N
Except LX3215:3216-04 @ ZGUE-KYT b

LX3200 Series Standard lift
LX5200 Series

2908 =FYy7t AGUE-FYTt
Standard lift Standard lift

NAYT b NAYTHBALYT b
High lift High lift » Extra-high lift

BA1Y T @
Extra-high lift |




EIL—IN—$548 UPPER LOOPER DRIVE MECHANISM

* =[FH Bx7E41] (Not for sale basically )
REF. PART NO.

NO. BB 5 % M NAME QT.
1 271500-92 o v F CONNECTION 1
2 7023 X2/ M4 xX16 SCREW 2
3 7022 TxY/M4X%x1 4 SCREW 2
4 271501 BLUIEX GUIDE 1
5 7041 mhxY /M3 X6 SCREW 2
6 271502-92 27 5 » 7 CRANK 1
7 271503-92 72 5 » 7 CRANK 1
8 4533 T2,/ M6 X%x1 2 SCREW 1
9 271504 L] SHAFT 1
10 240338 K & WASHER 1
11 7174 AAFXY M5B X1O0 SCREW 1
12 303067 N S SPRING WASHER 1
13 275540 7B PLUG 1
14 275541 7 42— FILTER 1
15 210122 AN - Y - SPACER 1
16 240312 rE & WASHER 1
17 240102 R & WASHER 1
18 2105864 b I G A |V OIL SEAL 1
19 271517-91 Ew —NN-—-& (v F) UPPER LOOPER HOLDER ASSEMBLY 1
*20 271505-92 U )\ — LEVER 1
21 7150 AANNLE /M6 X1 2 BOLT 1
22 179136-01 F 4T ¥ > (4) PIN ASSEMBLY 1
*23 179137-05 Ffr € PIN 1
24 202176 ¥ i OIL WICK 2
25 4545 kEx2Y /M3 X 4 SCREW 1
*26 271506-91 En — 2N —-%& (&) UPPER LOOPER HOLDER ASSEMBLY 1
*27 271507 EWw-n-=% UPPER LOOPER HOLDER 1
*28 179129-05 ENW - N-—"BEWAW GUIDE/UPPER LOOPER HOLDER 1
29 179130-05 7 = ) F OIL FELT 1
30 7054 2T /M3 5 X 6. 7 SCREW 1
31 XXXXXX EW - N = UPPER LOOPER 1
32 271510 ENV-nN-+% BASE/UPPER LOOPER HOLDER 1
33 271510A Ew-nNn-=+4 BASE/UPPER LOOPER HOLDER 1
34 2715108 En-nN-14& BASE/UPPER LOOPER HOLDER 1
35 4510 T,/ M6 X16 SCREW 2
36 271511 AN COVER 1
37 7039 mxy / M2. 5 X6 SCREW 1
38 7033 Y2V /M2, 5 X8 SCREW 1
39 8421 T4 N2 -7 OIL MARK 1
XXXXXXRBF—=UR—=UTY, X X X X X X is one of the gauge parts.

78~86 DY — U/ — Y X THERE L TL S0 9] Please confirm the correct part by the gauge parts lists on pages 78~86






TIL—/ — 448 LOWER LOOPER DRIVE MECHANISM

REF. PART NO.

NO. & B 5 % B NAME QT.
1 271500-92 O v F CONNECTION 1
2 7023 ¥xTY/ M4x16 SCREW 2
3 7022 ETxY /M4 x14 SCREW 2
4 271501 % L Ik X GUIDE 1
5 7041 m=x<y /M3 %X 6 SCREW 2
6 272000-92 25 07 CRANK 1
7 4533 ETx T/ M6 X1 2 SCREW 1
8 240311 M & WASHER 1
9 271504 il SHAFT 1

10 240338 M & WASHER 1
11 7174 AAXY /M5B X120 SCREW 1
12 303067 N R B & SPRING WASHER 1
13 210586A 4Ny - OIL SEAL 1
14 272002-92 T —/1N—& (M) LOWER LOOPER HOLDER ASSEMBLY 1
15 7055 AAXY /M5B X113 SCREW 1
16 XXXXXX N 2l A LOWER LOOPER 1
17 7168 kE*2Y / M3. 5 xXx 6. 5 SCREW 1
18 273511-92 25 7 CRANK 1
19 4533 T2/ M6 X1 2 SCREW 1
20 4514 ktxY /M5B XG5 SCREW 1
XXXXXXW37r -2 —vT9, X X X X X X is one of the gauge parts.

T8~B6 HDY — V=Y RTHBLTL AW, —-93—  Please confirm the correct part by the gauge parts lists on pages 78~86.



LX3200 Series

— 24 —



—BIRIL /N0 CHAINSTITCH LOOPER DRIVE MECHANISM (1)

REF. PART NO.

NO. MR B F % ®» NAME QT.
1,273500 v F CONNECTION 1
2 205015 - FnNxwy U NEEDLE BEARING 1
3 273501 295 07 CRANK 1
4 179160-05 T v ¥ a BUSHING 1
5 7056 AR/ M5B X113 SCREW 1
6 240039 B & WASHER 1
7 273502 A4 % - SLIDER 1
8 4531 T2/ M5B X1 2 SCREW 1
9 240062 & £ WASHER 1

10 303067 N X EE SPRING WASHER 1
11 273504 ] SHAFT 1
12 273505-92 &K IV ¥ — HOLDER 1
13 4533 FERXT /M6 X1 2 SCREW 1
14 273509-92 272 5 » 7V CRANK 1
15 4533 ETxTY /M6 X1 2 SCREW 1
16 272517 I I LINK 1
17 179160-05 T v ¥ =2 BUSHING 1
18 7056 AAXY/ MBX13 SCREW 1
19 240039 & WASHER 1
20 273507A L] SHAFT 1
21 204052A . O | Rl 17 OIL SEAL 1
22 273512-92 N — 1N — %A LOOPER HOLDER 1
23 7055 AARXRY / MHBHX13 SCREW 1
24 240337 AN -9 — SPACER 1
25 XXXXXX BRIV - N - DOUBLE CHAINSTITCH LOOPER 1
26 7168 ik x¥  M3. 5 X 6. 5SCREW 1
XXXXXX7—9/3=UTd, X X X X X X is one of the gauge parts.

78~86 HDHF — U8 — Y K THER L TL &V, 95— Please confirm the correct part by the gauge parts lists on pages 78~86.



LX3200 Series




ZEIRIL—/N—1E(2) CHAINSTITCH LOOPER DRIVE MECHANISM (2)

REF. PART NO.

NO. W& % & Z NAME QT.
1 275031 # 8 THREAD GUIDE 1
2 7019 ¥ xTY /M4 x38 SCREW 1
3 275032 I AVANE G THREAD GUIDE 1
4 206115 B HOLDER 2
5 275033 7 5% v b BRACKET 1
6 7066 B xv /M4 SCREW 1
7 210307 AR R WASHER 2
8 7167 B+ xY /M3 SCREW 1
9 137108 W m TENSION DISC 2

10 211388 JE % /N X SPRING 1
11 275034 V%= KNOB 1
12 275035 H 32 THREAD GUIDE 1
13 7017 TR/ M4 X5 SCREW 1
14 275036 H B THREAD GUIDE 1
15 7008 E¥XxTV /M3 X4 SCREW 1
16 275039 * THREAD GUIDE 1
17 7008 F2xTY /M3 X 4 SCREW 1
18 179498-92 N — )N —-%K&RYy (#4) LOOPER THREAD TAKEUP ASSEMBLY 1
19 4554 2T /M3 X3 SCREW 2
20 275037 AN S SPRING 1
21 275038 * & THREAD GUIDE 1
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=) FEED MECHANISM (1)

REF. PART NO.

NO. W & & 5 & ™ NAME QT.
1 272500 v F CONNECTION 1
2 271001 ¥ PIN 1
3 4538 kExY /M4 xX6 SCREW 1
4 240012 =—Fnuxryrs NEEDLE BEARING 1
5 272501 = F v ECCENTRIC 1
6 210129 EN BV F LY GUIDE/FEED ECCENTRIC 1
7 210130 LR ANE S FLAT SPRING 1
8 4535 IkExvY /M3 X 4 SCREW 1
9 4535 ikExY /M3 X4 SCREW 1

10 272506-91 WM S REGULATOR 1
11 4514 ik *Y /M5 X5 SCREW 2
12 272504-91 = * & (M) ECCENTRIC ASSEMBLY 1
13 272503 2T YN x SPRING 1
14 7038 XTI /M2 SCREW 1
15 272502 5F =zv b RATCHET 1
16 272509 VAV N I B PUSH BUTTON 1
17 240315 A Ay b GASKET 1
18 240314 & & WASHER 1
19 240317 JE ## V% SPRING 1
20 200555 1k X W RING 1
21 272529 7 LINK 1
22 7058 BitxTY /M5 SCREW 1
23 202522 1k X &) RING 1
24 272530A92 UV N\ — LEVER 1
25 4533 FxTY /M6 X1 2 SCREW 1
26 272532 AN LEVER 1
27 7161 BT xTY /M5 SCREW 1
28 272533A L] SHAFT 1
29 204185 ov 7 0 RING 1
30 272534 > I RVARE S SPRING 1
31 272531 AR REGULATOR PLATE 1
32 7021 XY/ M4 x12 SCREW 2
33 240321 AN =Y — SPACER 2
34 179202-25 + v b NUT 1
35 7059 Btz /4. 5 SCREW 1
36 211301 m v = SPRING WASHER 1
37 252658 A kN = STOPPER 2
38 7018 T2V /M4 X6 SCREW 2
39 303448 B & WASHER 2

29—
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x| 148 (2)

*k =[FA BRFEAH] (Not for sale basically )

REF. PART NO.
NO. BB BB

272516
205061
208173
240311
272510-91

(S0 - JLN S
®
VB %
® 3*

¥*

6 272511
T 4534
8 272512
9
0

* »

272513
7010

11 272518
12 272514-92
13 4533
14 272515
15 4805

FRENE HOIVWHSY YEREE

~
s

16 240062
17 272525
18 7238
19 240318
20 240319

XNNTH BUNIE U N
\l

¢ |IUR
[
-

N,

21 201022
22 272526
23 240303
24 4543
25 272517

CEY®O FXFRE

AR AN N
AN G

26 179160-05
27 7056
28 240039
29 272527
30 XXXXXX

AR AN

31 XXXXXX
32 XXXXXX
33 7010
34 7013
35 272528

SNN\TH B U

36 XXXXXX
37 7013
38 272524
39 272519
40 7110

ol Btk

2x B IR

NGNS
X B

<o

N OMNBRE W O\ <

41 272520
42 7110
43 272523
44 272521
45 272522

= U~

H HEHEHAR HAkDHN MEEBH MHHESY

N HEENT NCEFENE BANEK kDB

2 3 IF=E-

-
X

G

46 4573

XXXXXXB37r—I1—=yTd,
78~B6 HDY — U= RTHRLTLEE L,

ww

+ G\
:ONN
=
(@]

X

AN
=
N
X

AN
=
o

B

X

w

X

1

FEED MECHANISM (2)

NAME QT.

SHAFT
RING
PLUG
WASHER
CRANK

Pt DN\D bt ek b

CRANK
SCREW
CRANK PIN
CRANK PIN
SCREW

B = bt bt b

BLOCK
CRANK
SCREW
PIN
NUT

Ll e

WASHER
PIN
SCREW
GASKET
RING

[ S S —y

0 RING
BLOCK
COLLAR
SCREW
LINK

DD DO bk

BUSHING

SCREW

WASHER

MAIN FEED BAR

MAIN FEED DOG COMPLETE

[ S o gy ee—

MAIN FEED DOG
AUXILIARY FEED DOG
SCREW

SCREW

DIFFERENTIAL FEED BAR

b ek ok ek ek

DIFFERENTIAL FEED DOG
SCREW

BLOCK

GUIDE/FEED BAR

SCREW

DD b b etk

GUIDE (LEFT)/FEED BAR
SCREW

GUIDE/FEED BAR OIL SEAL
OIL SEAL

GUIDE/FEED BAR OIL SEAL

[ N L

N

SCREW

X X X X X X is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 78~86.



13 ) LX5200 Series

LX3200 Series LX32153216-04 %ﬁ? ( @ LX3200 Series

L Except LX3215+3216-04

LX3200 Series

LX3215:3216-04 % & {
Except
LX3215+3216-04

1.X5204-82 %I <
Except LX5204-82



T 4 2445

* =Rl B5EARR] (Not for sale basically )

REF.
NO.

PART NO.
waES

273000-92
7023

273001-92

273002-92
4533

271001
4538

240235-92
4547

273003

308036
273006
179712-05
179713-05
7021

XXXXXX

7013
210756
210757
XXXXXX

1227
210758
179341-15

7023

7213

XXXXXX
273012
7173
273008C
273009

7019
273010
7019
240324
273007

7019
300248

bR RESEN HYSHD

XXX NX N NXFN

™
3

=

LN N =
AN AN

VIR VI I VR G VIR IR T VR
NNEE NG
2 = =

AN 37 AN
= Ay Ay

111NN

<
3

BB

X% B X X NNTE XN
LN NN RN NN GEH NG NNNUN
FN=N oo CE N N N\VUHE N\ oF a&F \
2= NHf@ B2 HO H 4=

BN
X Ob X

BH KHAARE -+ HHSRH
\4.

AN

=

B I

XXXXXXWB7—21R_—=uTq,
78~86 DT — /38— Y RTHRL TS,

w

2 X e

—

o

KNIFE DRIVE MECHANISM

NAME

CONNECTION
SCREW
CRANK
CRANK
SCREW

PIN

SCREW

COLLAR

SCREW

UPPER KNIFE LEVER

SCREW

PIN

UPPER KNIFE CLAMP
UPPER KNIFE CLAMP
SCREW

UPPER KNIFE

SCREW

ANGLED UPPER KNIFE
ANGLED UPPER KNIFE
ANGLED KNIFE

SCREW

ANGLED UPPER KNIFE
WASTE GUARD

SCREW

SCREW

KNIFE/THICK
KNIFE CLAMP

LOWER
LOWER
SCREW
LOWER
LOWER

KNIFE HOLDER
KNIFE HOLDER

SCREW

CLAMP
CLANP

GIB

GUIDE/LOWER KNIFE HOLDER

SCREW
SPRING
PLATE

SCREW
WASHER

X X X X X X is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 78~86.

QT.

Pt ek ok b i b pd ek ek ek Y = = ey b e ek ok ek P ek kb Pt b et DD b

et DN b b

==



LX3215°3216-04
LX5214-54/443 % <

@ Except
LX3215-3216-04
LX5214-54/443

LX5214-43
Except LX5214-43




PRESSER FOOT MECHANISM

REF. PART NO.

NO. BB E B % B NAME QT.
1 274038 v - LEVER 1
2 7060 Bitx*xYy/ M10 SCREW 1
3 274008 S EVA RS S SPRING 1
4 274009 S AT STOPPER 1
5 7020 Y2V /M4 x10 SCREW 2
6 7175 Y32V /M5 X2 4 SCREW 1
7 4805 AAFTYEFEMS NUT 1
8 274006 Va4 LINK 1
9 274004 v - LEVER 1

10 274003-92 A F — COLLAR 1
11 4534 FRrT /M6 X1 4 SCREW 1
12 274005 2 Y NX SPRING 1
13 274002 T BUSHING 1
14 7020 2T/ M4x10 SCREW 1
15 274001 W #Hrs SHAFT 1
16 2740004 #ilzh PRESSER ARM 1
17 208549 E i ¥ PIN 1
18 4543 kXY /M4 X 4 SCREW 1
19 202451 Fx—-—vAYE- CHAIN CUTTER 1
20 7008 2T /M3 X4 SCREW 1
21 274018A92 &+ N ¥ — HOLDER 1
22 7013 ¥xT /M3 5 %X 8 SCREW 1
23 2T74033A 74 v H—H—-F FINGER GUARD 1
24 274020 Ak w N - STOPPER 1
25 7009 Y2V /M3 x5 SCREW 1
26 7008 ¥V /M3 x4 SCREW 1
27 274019 L RANE S FLAT SPRING 1
28 5089 TxY/C3X5., 45 SCREW 1
29 274011-91 # x & PRESSER BAR 1
30 208773 238 AN S SPRING 1
31 274014A Wz ADJUSTING SCREW 1
32 274016 v — LEVER 1
33 7171 B xY /M4 SCREW 1
34 274017 > I RVARE S SPRING 1
35 274010 A+ wIN - STOPPER 1
36 7019 ETxY /M4 x8 SCREW 1

—35—
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5 mt%EE (1) LUBRICATION MECHANISM (1)

* =JERl fR5=AT] (Not for sale basically )
REF. PART NO.

NO. BB EF & NAME QT.
1 274505A91 & v 7 PUMP 1
2 211618 A - LA - WORM WHEEL 1
3 5060 k2T /C8 X4, 5 SCREW 2
* 4 2T4506A IR X PUMP BODY 1
* 5 212978-91 v - 4% — (W) & ROTOR (INSIDE) SHAFT 1
* 6 212981 o-%- (#) ROTOR (OUTSIDE) 1
* T 212982A AR PLATE 1
8 7012 ¥xJ /M3 5 X 6 SCREW 3
9 209410 7957 CLANP 1
10 1170-1 ETxTY/7C4x10 SCREW 1
11 3091 ARy C4 NUT 1
12 209408 Za4nE - (W) FILTER (INSIDE) 1
13 209409 2140 - () FILTER (OUTSIDE) 1
14 4529 EFxY /M4 Xx16 SCREW 2
15 200136 # F JOINT 1
16 240328 #FE XY SCREW 1
17 202199 2957 CLANP 2
18 240334 Fa2—-74XT7X55H TUBE 1
19 274512 # T JOINT 1
20 240020 ow 7 0 RING 1
21 7021 (XY /M4 X1 2 SCREW 1
22 303448 B & WASHER 1
23 274542-91 WwE T & (M) OIL DISTRIBUTOR COMPLETE 1
*24 274543 VI OIL DISTRIBUTOR 1
25 210214 B PLUG 2
26 7023 EXTY /M4 XxXx16 SCREW 1
27 303448 A & WASHER 1
28 202199 25 7 CLAMP 2
29 240327 F a2 -7 4x7x200 TUBE 1
30 200136 # F JOINT 1
31 274541 #FE X SCREW 1
32 202199 25 7 CLAMP 2
33 205763 Fa-—7 OIL TUBE 1
34 200136 # F JOINT 1
35 240328 " F x SCREW 2



..............

2: 2% ¥ — KU 7 b (Standad lift)

3:/7A U T b (High lift)
4:#8/\A4 1) 7 b (Extra-high lift)

el _qmmed
X521 DD/TDD

...............

~

NAYT b BNLYTH
High lift=Extra-high lift

ARGV =FYT b
Standard lift




5 mbERS (2) LUBRICATION MECHANISM (2)

* =[FAI iR5EAA] (Not for sale basically )
REF. PART NO.

NO. & B 5 % B NAME QT.
1 274539 FANYT - OIL SIGHT GAUGE 1
2 274536-91 A 14 v/ (#M) OIL RESERVOIR ASSEMBLY 1
* 3 274537 A 4N OIL RESERVOIR 1
4 51388 XY /H11Xx12 SCREW 1
5 2022874 AR b GASKET 1
6 4531 ExrTYV /M5 X1 2 SCREW 4
7 240339 & & WASHER 4
8 274538 AR v b GASKET 1
9 274540 2R B WORM 1
10 4514 kXY /M5 X5 SCREW 1
11 274516-91 N4 7 (4 ) PIPE ASSEMBLY 1
*12 274513 A PIPE 1
13 202175 8 b OIL WICK 1
14 240097 B PLUG 2
15 4543 kXY /M4 X4 SCREW 1
16 274517A91 N1 7 (M) PIPE ASSEMBLY 1
*17 274514 AN v PIPE 1
18 202175 18 b AR OIL WICK 1
19 240038 B PLUG 1
20 4543 kExY /M4 x4 SCREW 1
21 274517-91 )N« 7 (#) PIPE ASSEMBLY 1
22 274523-91 M F (#) JOINT 1
*23 274518 # F JOINT 1
24 274522 7 =Wk OIL FELT 1
25 204185 o7 0 RING 1
26 7019 2T/ M4 x8 SCREWN 1






REF.

NO.

e
PART NO.
Ha®s

486A9S
486B95S
486C9S
1 503-SA
2 509
3 5476
4 505-SA
5 505ASA
6 380A
7 201252
8 4803
9 381-SA

10 507

11 382-SA

12 7102

13 512

14 4022

15 502-SA

16 504-SA

17 4021

18 4805

19 383-SA

20 4014

21 4803

22 384

23 4012

24 4803

25 233-SA

26 4012

27 4803

28 293A

29 293B

30 293C

31 4012

32 4803

33 527-SA
34 52TASA

35 506
36 4021
37 4805

38 386

3

34

BEXNRRd R
AN
#vvv

DR DNCRN BMBNIDR NUNWNH BCCTER FRIIER BWRHEH

S NNCE
NI

NEN O+ BEIIS
UX\N < B

AN

SE s 3 R
=

‘
'

HUuNHEE
AN
ANANE AN

E AN
IO

N E;eINe

N

- 2
NP N> N+
TXREE =X

FH b
o kR

ShH

<

b e e
N\~

~
rd

I FUFEFEFE O FURT

< <8

3+ &
< N\
- =
N o

N

A - T SAN N Y
4 B

T T T

7
AN

TR Wh O - = TR 2TER

T T

c) —_—~ —— o~ —

b X

AN N |
= X

— e~

“Hwps o

N W

PP

= X

N W

=2 X

— P

>N O

> -

B -

Ol =

KRR

e

3

THREAD STAND

NAME

(5-SPOOLS)

(4-SPOOLS)

(3-SPOOLS)
(LOWER)

THREAD STAND ASS.
THREAD STAND ASS.
THREAD STAND ASS.
THREAD STAND ROD
WASHER

NUT -

BRACKET
BRACKET

SPOOL PIN
SPRING WASHER

NUT

SPOOL TRAY

CUSHION

SPOOL RETAINING FIN
SCREW

WASHER
SCREW
THREAD STAND
JOINT
SCREW

ROD (UPPER)

NUT

BRACKET
SCREW

NUT

THREAD GUIDE BAR ROD
SCREW

NUT

HOLDER

SCREW

NUT

BAR (5-SPOOLS)
BAR (4-SPOOLS)
BAR (3-SPOOLS)

THREAD GUIDE
THREAD GUIDE
THREAD GUIDE
SCREW

NUT

BRACKET
BRACKET
THREAD GUIDE
SCREW

NUT

ROD CAP

-4] —

QT.

w w

Pt b et DN DN b ek ek b DN DD bt pamb b et — 0 W W W

pond b et

Pt et e DO DO = == DD N [ A ) b B

Ptk ek DN DN

B DO DN

(=Y

e DD DO Pt b pet ek DD DD = = B DO pDOTOTOT Ot (32145 I o —

=

b

DO OO U1 =t et



— 7 IR 35mm A

| Special washers for a table 35mm thick

9‘-




FIRR IR TTE &
REF. PART NO.
NO. B & &5 % W
1 276010 B 1 #
2 179483-05 7 v ¥ = > d &
3 206336 $EEF Y b
4 205467 2R =Y -
5 4575 KL kM8 X 45
6 240304 LRl
7 276002-UA > 2 - % — ( k)
8 276003-UA > 2 —%— (F)
9 4904 AXY (L) /3. 5
10 276004 W A4 4
11 4109 XY/ M4exX10
12 240104 % &

43—

PARTS FOR SEMI-SUBMERGED INSTALLATION

NAME

REST BOARD
CUSHION RUBBER
NUT

SPACER

BOLT

WASHER
WASTE CHUTE
WASTE CHUTE
SCREW
BRACKET

SCREW
WASHER

QT.

[ - -~

b QD b b P

B bO






IR R EFTE R

REF.
NO.

PART NO.
meES

276010

179483-05
7237
7236

202700

4816
276012
4575
240304
4808

276013A
4575

240304
4808
4512

276014
4109
240104
276002-UA
276003-UA

7013
167066

Basaam N

PR OH
KNG VNBRISE BRIcER BHSsSSD

~
£d

BH CVUEBHSE RSB

K

T H

U UYEB-F YEB-%Y

N %N N\

G
=
w

W
\
L,
o

<

3 AN

AN

/M

- X
AN
2 X

= =2 =2
oo\,
X =2

>
X

|

b

X

PARTS FOR FULLY-SUBMERGED INSTALLATION

NAME QT.

REST BOARD
CUSHION RUBBER
BOLT

BOLT

WASHER

= —
WLWLW= O, [3 ) B - N

NUT
PLATE
BOLT
WASHER
NUT

PLATE
BOLT
WASHER
NUT
SCREW

GO DO DO DO =

BRACKET
SCREW
WASHER
WASTE CHUTE
WASTE CHUTE

et O3 O

SCREW
WASHER

W w



Hi#& L (Plain seaming) 4 h

LX5204-01-02
LX5214-01-03+03C3
M03-M03C3 y,

LX3215:3216
-01°02:03

@ SW=3-4mm
@ SW=5-6mm

g LX3215°3216-02A )




HRE&E() SPECIFIC PARTS (1)

* =R WK5EAH] ( Not for sale basically )
REF. PART NO.

NO. & EB 5 % & NAME QT.
1 XXXXXX M PRESSER FOOT 1
2 XXXXXX # xR PRESSER FOOT FINGER 1
3 277126 MmE W FABRIC GUARD 1
4 1231 E¥xTU,/C1x3. 4 SCREW 1
5 211600 # M By UNCURLER 1
6 5030 Txy/C1 x2 3 SCREW » 1
7 XXXXXX #x (#) PRESSER FOOT COMPLETE 1
8 7013 YxvY /M3, 5 X8 SCREW 1
9 208958-B ¥ oot xy /C3 SCREW 1

10 212499-B B e PIN 1
11 5409 Ay b C3 NUT 1
12 212498 5 0y F LATCH 1
13 274028 2 YNz SPRING 1
14 3153 + v b NUT 1
15 208531 S FABRIC GUARD 1
16 5030 Txvy/C1x2.,. 3 SCREW 1
17 274022 2T UNZR SPRING 1
18 7009 TxTY /M3 X5 SCREW 1
19 274026A 724 v H—H—-F FINGER GUARD 1
20 7008 T2V /M3 X 4 SCREW 1
21 274021492 T IV ¥ — HOLDER 1
212 7013 Y2y / M3, 5 X8 SCREW 1
23 274023 S RVAR S SPRING 1
24 7009 XY/ M3 X5 SCREW 1
25 2T74025A 74 v H = = [F FINGER GUARD 1
26 7008 2TV /M3 X4 SCREW 1
27 XXXXXX # x PRESSER FOOT 1
28 211919 Bt e PIN 1
29 211918 2T UNX SPRING 1
30 3150 AAaAFv F/C1 NUT 1
31 211920 AT TEY PIN 1
32 211915 B PRESSER FOOT FINGER 1
33 211916 # PRESSER FOOT FINGER 1
34 211917 A ) BRACKET 1
35 5089 ¥ xY/C3%Xx5, 45 SCREW 1
36 300248 B & WASHER 1
XXXXXXWBY—=IR—=YTd, X X X X X X is one of the gauge parts.

78~86 HDY — U~ R THEREL T EI W, 47—  Please confirm the correct part by the gauge parts lists on pages 78~86.



k&L (Plain seaming) LX3215+3216-04




HEHEM2) SPECIFIC PARTS (2)

REF. PART NO.
NO. BB B B % ®m NAME QT.
1 210530A9U0 KR M+ ( # ) THREAD TENSION COMPLETE 1
2 208447-UA W F F+ v b POST NUT 1
3 208448 5 F = v bk SPRING BUSHING 1
4 208450-UA 3 I CupP 1
5 210319 W Fm TENSION DISC 2
6 208449 7 x W F FELT 1
7 5082A W+ C65bH SCREW STUD 1
8 201086A JE# N () SPRING (MEDIUM) 1
9 210531-9U KR i F (M) THREAD TENSION COMPLETE 1
10 201068 E#NF ($H) SPRING (LIGHT) 1
11 XXXXXX B (M) PRESSER FOOT COMPLETE 1
12 7013 T2/ M3. 5 x38 SCREW 1
13 208958-B Koy xy/C3 SCREW 3
14 277108 MmBm FABRIC GUARD 1
15 202875 K & WASHER 1
16 5157 TxY/C3x4, 5 SCREW 1
17 274024 T UNZX SPRING 1
18 7166 BT /M3 SCREW 1
19 274027A 724 v H - H—-F FINGER GUARD 1
20 7008 FxTY /M3 X4 SCREW 1
21 210337 E  IWAYES SPRING 1
22 273009A T XRE LOWER KNIFE HOLDER 1
23 270513C 75 v CRANKSHAFT 1
24 275030A K # THREAD EYELET 1
25 240302 AN — Y - SPACER 1
XXXXXXWBY¥—=2—=YTT, X X X X X X is one of the gauge parts.

78~86 HDHY — U/ — Y RTHEEL TS W, — 49— Please confirm the correct part by the gauge parts lists on pages 78~86



#25| Z (Blindhemming)
LX5205-12

(18)

/2

Q@

#— 2 7 (Serging)
LX5203-22

#Z%E\> (Turn down hemming)

LX5204-32R2

Ve




HHERMA3)

* =[5HI IR5EAH] (Not for sale basically )

REF.
NO.

PART NO.
wHeEs

210685
210680
210681

5184
201191

3044
210682
5053
210683
210684

2906
7020
201252
210691
210690

5088
167066
205361

5057
210689

5157
2430
2905
137142
210692

1206
201211C91
205835

5299
303312A

303313
XXXXXX
XXXXXX
210584

5030

210585
XXXXXX
XXXXXX
277126

1231

211600
5030

N
NE I T

ERcRAE ®

SENEH

WMUSE S+ ey
AN
Q| T

ST N TR

HH HWHN

AR 1 2NN

N
aml N T =

WMNEHEN THNENY BB NN

CHESI ¥ FUdMG

\&

FTURH ¥ IHBYY
N&E U

AR AN
N
aX\ a
(S NNt

<
NEEEN =
@] @] |

Al
-~

Q

X wEs

HE HBFHE FEFEY MR E NBEBEH BHAE
NE \H

N¥H O NEBHHEH NHHH

3
Oy o

AN

XXXXXXBY—91—UTY,
78~86 HDY — P/ — Y RTHERL T HEIW,

FONAN QX< <

D
X

B

X [T a§ - -

AN

X

X w X

B

=

Ll \°)

v b

SPECIFIC PARTS (3)

NAME

CLOTH GUIDE BRACKET ASSEMBLY

CLOTH GUIDE BRACKET

HINGE/EDGE GUIDE BRACKET

SCREW
SPRING

NUT

STOPPER
SCREW

PIN

FLAT SPRING

SCREW

SCREW

SPRING WASHER

CLOTH GUIDE COMPLETE
BRACKET

SCREW

WASHER

CLOTH GUIDE
SCREW :
ADJUSTING PLATE

SCREW
SCREW
SCREW
WASHER
STOPPER

SCREW

FOLDER COMPLETE (40MM)
AUXILIARY PLATE

SCREW

REGULATOR

FLAT SPRING

PRESSER FOOT
PRESSER FOOT FINGER
UNCURLER

SCREW

WASHER

PRESSER FOOT
PRESSER FOOT FINGER
FABRIC GUARD

SCREW

UNCURLER
SCREW

X X X X XX is one of the gauge parts.

b pmd  ped pd ek [ S U O — [ W — el et =) et et =t DN DD Pk b ek ek ek [l s T G Pk ek ek b ek

b

Please confirm the correct part by the gauge parts lists on pages 78~86.



LX32153216-42

B4 ELY (Shirring) LX5214-43

LX5214-43

LX3215-3216-42 @




ERER M)

REF.
NO.

PART NO.
weEs

275514-91

275515
7022

240332
7191

210947
1206
275516
7160
204888

4806
210945
5328
210946
1206

275517-92
7021
208447-UA
208448
210940

204091
5082A

210944

275518
4806

275520
240320
275521
202522
207045

240323

206225
1457-1

210955
5029

212435
212436
7099
202433
4806

275522
179765-15
7164
240104
275523

7022
210961
7012
137906
275524

275525
200098
270035B

ERNHEE HXNHANrT ®

AR N

N~
-y

F<ERE RIEH

h::J

~
rd

GEEYY HEFTH BFRERV

BEp I |

RN O VEHSRIE NEREtJ

NN Y

~
-

AN
I R 2 SNV

N T B

~
-

D B RN N

~
-

FBRNIF BX /Y

!

JEpPI S S

T B v

O <

Gluss @

AN

a
4

200 ANE BN TAN
HETI\NF N\ N\

>y Y% p>

&

~
-

FOoNTH O NN N

AP

|
T

Kz

N

(VAN
N7 Q

N AN

32

NEERVAN EOUSES N N\ W
- N\ =2 @)

NN
= =

N
<

@} Q| -

T2

- N\ M
AN
=

22

23

=
NS

1

5 X 6

NAME

SHIRRING ATTACHMENT COMPLETE

BRACKET
SCREW
SPACER
SCREW

FLAT SPRING
SCREW
BRACKET
SCREW
SPRING

NUT

STOPPER
SCREW

FLAT SPRING
SCREW

SPRING GUIDE
SCREW

POST NUT
SPRING BUSHING
SPRING

WASHER
SCREW STUD
WASHER
LEVER

NUT

BRACKET
SPRING
SHAFT
RING
WASHER

SPRING
COLLAR
SCREW
WASHER
SCREW

CABLE

CABLE SUPPORT
SCREW

WASHER

NUT

LATCH
NUT
SCREW
WASHER
BRACKET

SCREW
CLOTH GUIDE
SCREW
WASHER
BLADE

BLADE
WASHER
CLOTH PLATE

SPECIFIC PARTS (4)

— DO DD = DD Pk d ok pud [T - N B b=t DD b Ptk ks ok ok ok b b kb ok Pt b DD bt e OO = b DD b

b



E & HLY (Shirring)

LX5214-43 LX3215°3216-42

F=7{F13 (Attaching tape)
LX5214-53+53C3+54




HAER&D5) SPECIFIC PARTS (5)

REF. PART NO.

NO. & B F # ) NAME QT.
1 XXXXXX o PRESSER FOOT 1
2 211600 W B iR UNCURLER 1
3 5030 rxy/C1x2.,. 3 SCREW 1
4 274025 74 v H - H—-F FINGER. GUARD 1
5 XXXXXX ## T PRESSER FOOT 1
6 7013 rxTY /7 M3. 5 x 8 SCREW 1
7 208958-B o4y /C3 SCREW 1
8 212499-B B ¥ PIN 1
9 5409 AAFY F/C3 NUT 1

10 212498 5 v F LATCH 1
11 274028 * YU N % SPRING 1
12 3153 + v b NUT 1
13 208532 M (e ¥HWH) PRESSER FOOT FABRIC GUARD 1
14 5030 rxIv/C1x2, 3 SCREW 1
15 274022 VYN % SPRING 1
16 7008 2TV /M3 X 4 SCREW 1
17 274026 74 o H - H - F FINGER GUARD 1
18 7009 T/ M3 XDH SCREW 1
19 275542-91 5 — 7 &M (M) TAPE GUIDE ASSEMBLY 1
20 275510 F—-—7&RAN TAPE GUIDE 1
21 7066 B xY /M4 SCREW 1
22 210307 R EE WASHER 2
23 275511 F-T7TRN TAPE GUIDE 1
24 211267 F—78"Y TAPE TAKEUP 1
25 208735 R FABRIC GURAD 1
26 1333 ¥ xY/C1 X4 SCREW 1
27 XXXXXX #H PRESSER FOOT 1
28 XXXXXX # K PRESSER FOOT FINGER 1
29 211600 # T M Bh MR UNCURLER 1
30 5030 Ty /C1x2, 3 SCREW 1
XXXXXXW7r—o8=UTd, X X X X X X is one of the gauge parts.

78~86 HDOY — V18—V K THER L T I, —_ 55— Please confirm the correct part by the gauge parts lists on pages 78~86.



5 —7ft13 (Attaching tape)
LX5214-54

Ny U % 5 2 (Backlatching)
LX5204-82

B




BEHERA(6) SPECIFIC PARTS (6)

REF. PART NO.

NO. BB B 5 & B NAME QT.
1 210530A90 & F+ (4 ) THREAD TENSION COMPLETE 1
2 208447-UA W F F+ v b POST NUT 1
3 208448 5 F v b SPRING BUSHING 1
4 208450-UA = I CUP 1
5 210319 Wrm TENSION DISC 2
6 208449 7 =Wk FELT 1
7 5082A W, CH SCREW STUD 1
8 201086A E#w Nz () SPRING (MEDIUNM) 1
9 210531-9U0 ¥ ¥ (#4) THREAD TENSION COMPLETE 1
10 201068 EwN (H) SPRING (LIGHT) 1
11 211941 JE 8 /N % SPRING 1
12 XXXXXX Hx PRESSER FOOT 1
13 XXXXXX #xm PRESSER FOOT FINGER 1
14 277126 ME) W FABRIC GUARD 1
15 1231 vxY/C1x3 4 SCREW 1
16 273008F FTXAAH LOWER KNIFE HOLDER 1
17 270037C yaZxA7v—-—+F (i) CLOTH PLATE (NARROW) 1
18 271010A A+ # (8T ) BRACKET 1
19 XXXXXX §t NEEDLE PLATE 1

XXXXXXEr—v/X—=UTd, X X X X X X is one of the gauge parts.

78~86 HDM — V8 — Y R THRL T HE W, 57— Please confirm the correct part by the gauge parts lists on pages 78~86.



#7332 (Option)

LX5203- 22

LX5204-01,02,32R2

LX5214-01,03,03C3,53,53C3,54
M03,M03C3,M53,M53C3

LX3215 _

LX3216 01,02,03,04,42

LX5200 Series @ﬁj

1X3200 Series | 21

— 58 J—



LER FABRIC EDGE GUIDE

REF. PART NO.

NO. BB & B &5 & NAME QT.
1 210685 ER TS b (M) CLOTH GUIDE BRACKET ASSEMBLY 1
2 210680 ERTZ37 v b CLOTH GUIDE BRACKET 1
3 210681 v v/ %#$ 7T 5% v+ HINGE/EDGE GUIDE BRACKET 1
4 5184 B2y /C5H SCREW 1
5 201191 my % SPRING 1
6 3044 AAFYEF/SCH NUT 1
T 210682 X by N= o STOPPER 1
8 5053 ¥xT/C4 x4, 8 SCREW 1
9 210683 BAt & PIN 1

10 210684 L RANE S FLAT SPRING 1
11 2906 Y32V /C4X%Xx2, 6 SCREW 1
12 7020 XY/ M4XxX10 SCREW 1
13 201252 IN X SPRING WASHER 1
14 210686 EREG (M) BRACKET COMPLETE/EDGE GUIDE 1
15 210687 L EHRE BRACKET/EDGE GUIDE 1
16 5088 AAXY/C4xT. 5 SCREW 2
17 167066 & WASHER 2
18 1202 ¥xv/C4Xx17 SCREW 1
19 167066 & WASHER 1
20 204667 =) EDGE GUIDE 1
21 201233A % E R EDGE GUIDE 1



thsarm (2% 81)

PLAIN SEAMING(2-NEEDLE)

LLX3200 Series

F=UN=URIBEER

GAUGE PARTS
CONSTRUCTION CHART

LX3215 LX3215
Lx3216'01/222(K) Lx3216'02/223(K)
| I I 1
NGXSW NGXSW NGXSW NGXSW NGXSW NGXSW

2X3 277514P30
2X4 277514P40

3X3 277515P30

3X4 277513P40
3X5 277513P50

2X3 277514R30
2X4 277514R40

3X3 277515R30

3X4 277513R40
3X5 277513R50

1.25 = +

277323-13
277324-13  277318-13

P

1.25 «+ =

1.6 -~

i

277323-16
277324-16

B

1.25 v

277318-13

277326-13

1.25 4 +~

&

277325-13

1.25 -+ ~

1.6 + ~

277326-16

277325-16

1.6 -

]
NGXSW NGXSW
2X3 21717 3X3 277118
2X4 217117 3X4 277118

3X5 277118




LX3215 1 /220(K)

LX3215 45 /923(K)

LX3216 LX3216
NG NG
2 277026-92 275030 327702792 275030
B 2, |
3 7
IS
\\4 M \ii
i I
! f
—NG — - NG
LX3215 LX3216
777014A 48 277010 #2
&H——— E&?
277015 277018
=
-01/222 -01/222K
-02/223 -02/223K
[ oriza | 21078 20229
l l | 1
| | |
{ | |
| | |
| | T
| | |
| | | |
) -
l
ok R ) AR I G 1)
PLAIN SEAMING PLAIN SEAMING
(EXTRA LIGHT FABRIC) (LIGHT FABRIC)
S
LLX3200 Series COMMON PARTS
O, —EmsE
OVERLOCK NEEDLE GUARD CHAINSTITCH NEEDLE GUARD
277007 277004 277008 277006

)




e

F—IN—Y RFEE R

V)% LX3200 Series  GAUGE PARTS
SMALL FOOT CONSTRUCTION CHART
(GOOD FOR CORNERING)
LX3215
Lx3216-02A/223
| l
NGXSW NG XSW NGXSW

2X3 277514R30
2X4 277514R40

3X3 277515R30

3%4 277513R40
3X5 277513R50

277323-16
277324-16  277318-13

P

277326-16

277325-16

!

1.6~ =

NGXSW
2X3 211907
2X4 211907

NGXSW
3X3 211909
3X4 211909

NGXSW
3X5 211910

- (2 —




LX3215 554/223

LX3216 |
NG NG
2 277026-92 275030 3 277027-92 275030
]
b 2 b
M
i
[
!
NG
[
L.X3215 LX3216

277014A #8 277010 #2

-

uﬁ?

277015 277018
— =
202527A 202295
HkE R ()
NED AR

PLAIN SEAMING
(MEDIUM FABRIC)

SMALL FOOT
(GOOD FOR CURVING

J— 63 —




Ho§dH (2% it)
PLAIN SEAMING(2-NEEDLE)

LX3200 Series

7= IN—="URFIMEER

GAUGE PARTS
CONSTRUCTION CHART

LX3215 LX3215
Lx3216 0>/233(K) LX3215 63/333(K)
]
| 1
NGXSW NGXSW NGXSW NGXSW
3X4 277517R40 3X4 277517R40 5%5 277516 R50 5X5 277516 R50

3X5 277517R50

5%6 277516 R60

1.6 TT
AN

277328-16

277327-16

1.25 =+ =

277318-13

18

277330-16

3

1.6+

277329-16

277118

— 64—



LX3215 LX3215
oo 6-0|3/233(K) 2 16-03/333(K)
|
L 1 ]
NG NG
3 277027-92 275030 5 277028-92 275030
B B
T
!
i
i ne
l L I I |
I - |
LX3215 LX3216 LX3215 LX3216
277014B 8 277010A #5 277014A #8 277010 #2

2

2
—

I

P
—

277015 277018
=
03233 103/233K
08833 -03833K

B 201121A 2norss | 202295
| I | f
| | |

| | |

| | |

| | |

| | J

| | !

I R — -

HeSEH ol )
PLAIN SEAMING
(MEDIUM FABRIC)

MR E (PR )
PLAIN SEAMING
(MEDIUM FABRIC)




k2 F PLAIN SEAMING
E4EY A SHIRRING

LLX3200 Series

T—=TN=YRIEEER

GAUGE PARTS
CONSTRUCTION CHART

LX3215 LX3215
Lx3216'04/435(K) Lx3216'42/233(K)
| | |
NG XSW NGXSW NGXSW
5X5 277520R50

5X5 277524 T 50
5X6 277524T 60

3IX4 277521 R40
3X5 277521 R50

5X6 277520R60

277334-16 277331-16
2773382727:37_2:77318 13 273516 277seels e T
: P31 B = i
jg # fg BEp - 2 - g z
T = s l
- !
277339-25 277336-16 ‘ 277333-16
= b j M—
NGXSW NGXSW NGXSW
5X5 277122 3X4 277120 5X5 277121
5X6 277122 3X5 277120 5X6 277121




LX3215 44 /435(K)

LX3215 45 /933(K)

LX3216" LX3216
l |
NG NG NG
5 277029-92 275030A 3 277027-92 275030 5 277028-92 275030
b B
l .
i ! of
NG -+ NG
l I J
LX3215 L.X3216 LX3215 LX3216
277014 #1 277011 #3 277014B # 277010A #5
& =L LH—D @55£F9
277015 277018-C 277015
\.
-04/435 -04/435K -42/233 -42/233K
"7/ - e
I | N ‘ [ -
I | | I I I
I | I I I |
I | 7 | I I
| | ”// | | [
I | | ! | |
R S ST -
k& A (1 4 1) LAHG B GES )
PLAIN SEAMING SHIRRING

(HEAVY FABRIC)

(LIGHT FABRIC)




= N="Y R

HEam (14 8t) )
PLAIN SEAMING(1-NEEDLE) LX5200 Series GAUGE PARTS
CONSTRUCTION CHART
LX5204-01/223(K) LX5204-02/233(K)
SwW SW
3 277500P30 3 277504R30
4 277500P40 4 277504R40
5 277500P50 5 277504R50

277300-16F 277303-16F
277301-16F  277318-13 277304-16F  277318-13
Rl S aitls
277302-16F 277305-16F

g

16~

201230C

od

1
L%
J

SW

3 210370 7
4 210371 #2
5 210371 #2




LX5204-01/223(K) LX5204-02/233(K)
179630-92  275019A
¥
277010 #2
277015
-01/223 -01/223K ~02/233 -02/233K ow ow
e ————r———— 3201127 4 202295
201121A Il_ 210755 | 202295 {_ 201121A I‘— 210755 | 5 202295
(1
| | | I | | |
I | | | | I
| | I | | I
I | | I | |
| I | | I I
| | | | | |
L1 . — el °
HOAER (R )
— PLAIN SEAMING
PLAIN Hé?ﬁ\%{c ‘ (LIGHT FABRIC)
(EXTRA LIGHT FABRIC)
. HEERS
LX5200 Series COMMON PARTS
- ™
277005 277004
\ Y,




F—=YN="YRIEKE

A (2% &) .
PLAIN SEAMING(2-NEEDLE) LX5200 Series GAUGE PARTS
CONSTRUCTION CHART
LX5214-03/333(K) LX5214-03C3/333(K)
LX5214-01/233(K) LX5214-M03/333(K) LX5214-M03C3/333(K)
NGXSW NGXSW
2X3 277505P30 2X3 277505R30
2X4 277505P40 2X4 277505R40
2X5 277505R50

277303-16F
277304-16F  277318-13

ééggfﬂ 38

1.25 = +~

277305-16F

g

1.6 - +

e

201230C

SwW
SW SW 3 210503 #s
3201396B 4 201310A 4 210374 M7
5 210374 #7

d 4




LX5214-03/333(K LX5214-03C3/333(K)
LX5214-01/233(K) LX521 4-hll03!3338K) LX5214-M03C3/333(K)

NG
2 277022-92 2750198

& 3

j—g-NG

2770108 #6 277010A #5
277015 LX5214-M03-M03C3

-01/233 -01/233K

03403C3/333  -03-03C3/33K

-MO3*M03C3/333  -M03-M03C3/333K

[ 202295

| 201121A i 210755 ' 1

1

| r |

| r |

LRra

( 1

| I |

| | | sl

L )
Mok (B S bk A (9 4 1) HoBEH (I 4 )
PLAIN SEAMING PLAIN SEAMING PLAIN SEAMING
(EXTRA LIGHT FABRIC) (MEDIUM FABRIC) (MEDIUM FABRIC)




#51H BLINDSTITCH HEMMING T N="YRIELE

#—9M SERGING LX5200 Series GAUGE PARTS
TE#8H TURN DOWN HEMMING CONSTRUCTION CHART
LX5205-12/223(K) LX5204-32R2/233L(K) LX5203-22/233(K)

SW SwW SwW
3 277500P30 1.5 277502P15 5 277504R50
4 277500P40 6 277504 R60

277300-16F 277315-16F 277303A16
277301-16F  277318-13 277301-16F  277319-13 277304-16  277318A13
;,_gi,gggu :%:EED ;gytgg@
277302-16F 277305-16
4
i3 3
201152 - 202798

SW SwW SW

3277115 #0 1.5 205525 5 210371 #2

4 277103 #M1 6 210372 #3




LX5205-12/223(K) LX5204-32R2/233L(K) LX5203-22/233(K)
179630-92 275019A
]
5
¥
277010 #2 2770148 #9
a? OH—
277015
-12/223 -12/223
-22/233 -22/233
ooz “saRa/ask -
|[_ 201121A -{_ 210755 | )
| | |
| | |
| | |
| | £ |
| | |
l | | !
N
-7 GEA ) #EyH CGEE ) N5 (EE )
SERGING BLINDSTITCH HEMMI TURN DOWN HEMMING

(LIGHT FABRIC)

(LIGHT FABRIC)

73-

(LIGHT FABRIC)




L 4T J=TN=Y RIBEER

F—71tH LX5200 Series GAUGE PARTS
SHIRRING CONSTRUCTION CHART
ATTACHING TAPE
) LX5214-53/333(K) LX5214-53C3/333(K)
LX5214 4|3/ 333(K) LX5214-M53/333(K) LX5214-M53C3/333(K)
,;;);SZWU.’)OSRM r;(;();S;vnsof,Rso
2X4 277505 R40 X4 277505R40

2X5 277505R50

-
—
“

:

277306-16 277303 16F
277307-16 27731813 277304-16F  277318-13

1 : F

33% ;3 VT AR
L 27730816 277305-16F

J o=

SwW 277112
3271124

4 277124

sw

3 277159 #22
4 208651

5 208651

Gl




LX5214-53/333(K)

LX5214-43/333(K) LX5214-M53/333(K)

LX5214-53C3/333(K)
LX5214-M53C3/333(K)

NG
2 277022-92 2750198

y
—~+i- NG

277010A #5

=L

277015

1 X5214-M53-M53C3

-43/333 -43/333K
-53-53C3/333  -53-53C3/333K

r 201121A T 210755

Y I

202295

S E) H (chIE 4 1)
SHIRRING
(MEDIUM FABRIC)

T 7R E L)
ATTACHING TAPE
(MEDIUM FABRIC)

A LGRS )
ATTACHING TAPE
(MEDIUM FABRIC)




F—=711H P ZACE 21t 1575
nNy7497R LLX5200 Series GAUGE PARTS
ATTACHING TAPE CONSTRUCTION CHART
BACKLATCHING
LX5214-54/443(K) LX5204-82/233(K)
i
[ 1

NGXSW NGXSW Sw

2X3 277505 R30 2.5X3.5 277508R35 3 277532-30

2X4 277505 R40 2.5%4.5 277508R45 4 277532-40

2X5 277505R50 5 277532-50

277351-16F
277352-16F

27731813

277303B16F
277304A16F  277318-13

277305A16F

1.6 ~ ~

21

277111 277114
(—
SW SW SW
3 277159 #22 3.5 277105 #7 3 277115 #10
4 277104 #6 4.5 277105 #17 4 277103 #1
5 277104 #16 5 277103 #11

&




LX5214-54/443(K) LX5204-82/233(K)
1

| |
NG NG
2 277022-92 2750198 2.5 277023-92  275019C 179630-92 275019A
g%' S W é; W
= & &
H ﬂl‘ i
ik Lt ¥
—+~ NG A ne
I ]
|
277011 #3 277010 #2
= G;Eségij

277015

54/443 54/443K -82/233 -82/233K
- T T T T r"—'—“— I sw SW
202295 201121A 210755 3201127 4 202295
: 201121A | 210755 l ° | | 5 202295
| 1
| | | | | |
| | | | s
’ _____ 1 1 o L 1 4
77 R UL L) 1357557 (M)
ATTACHING TAPE BACKLATCHING

(HEAVY FABRIC) (LIGHT FABRIC)




LX3200 Series
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1170-1 37 10 | 4554 17 27 | 7009 55 18 | 7059 28 35 | 201088 i1 10
1202 59 18 | 4554 17 32 | 7010 19 10 | 7060 35 2 | 2010864 49 8
1208 51 28 | 4554 17 37 | 7010 19 18 | 7062 7 30 | 2010864 57 8
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